
I STATE OF NEW JERSEY ·"' 

I HACKENSACK MEADOWLANDS DEVELOPMENT COMMISSION 

FEASIBILITY REPORT 
WATER POLLUTION CONTROL SYSTEMS 

IN CONNECTION WITH 
THE DEVELOPMENT OF THE 

HACKENSACK MEADOWLANDS 
BERGEN AND HUDSON COUNTIES 

1971 

JOHN J. KASSNER & CO . ., INC. 

CONSULTING ENGINEERS 



I 

I 
STATE OF NEW JERSEY 

HACKENSACK MEADOWLANDS DEVELOPMENT COMMISSION 

FEASIBILITY REPORT 
WATER POLLUTION CONTROL SYSTEMS 

IN CONNECTION WITH 
THE DEVELOPMENT OF THE 

HACKENSACK MEADOWLANDS 
BERGEN AND HUDSON COUNTIES 

1971 

JOHN J. KASSNER & CO., INC. 

CONSULTING ENGINEERS 



I 
I 
I 

HACKENSACK MEADOWLANDS DEVELOPMENT COMMISSION 

LAWRENCE F. KRAMER, Chairman 

JOSEPH R. WILLIAMS, Vice Chairman MYLES S. SPECTOR, Treasurer 
[...]
,.··· .. 

'\~ ) 
\---. .! 

·~~-
~~ I 

~"'/"' ~~ . ~"' 

"""' / ·y· 
/ 

/ 
/ 

./ 
I 

--- ;_' -·-- ------

LEGEND 

0 
6 

R ICHMO ND 

~ 

L imit!!J of juri sdictional areas 

Hacl<ensocl< Meodaw/ond.!J Di!!Jfri ct Bounr::lor!l 

Hocl<ensocl< R i ver Wafer!!Jh~ Lirnl t.s 

Oenate~ Approximate Location of' 
Munic ipal Sewo~ Trt!!Otmenf Plant. 

Denote!! Sewered Area f'or £och 
Municipal Sy.$tern 

I 

BAY 

< 
~~ 

I. 
2 

3 . 

4 

5 

6 
7. 
B. 

9 . 

10 

II. 

T H E 

8 R 0 N X 

7Adbfrnenf Planf 

Numbers listed below denafe oreos sewered to 
municipal Sewage Treatment P/ant:s 

Kearny Munic1'pol Sewage Treatment Plant 
Jersey Cit!/ Sewerage Authority West S ide Sewage 
Treatment Plonf. 

Jer.5ey City Sewerage Authority Eo!!Jf Side Sewage 
Treat,.,.,enf Plont. 

North Arlington- Lindhur!Sf Joint Meeting Sewage 
Treatment Pion f. 
Rutherford, cost Rutherford, Carlstadt Joint 
Meeting S~wogc Tr~t,.,..,ent Plant 
Wood- Ridge Municipal Sewage Treatment Plont 
Secaucus Municipal Sewage Treatment Plonf 
North Bergen Municipal Centro/ Sewage 
Treatment Plant 

North Bergen Municipal Northern Sewage 
Treatment Plant. 
North Berg~ Municipal Woodcli ff Sewage 
Treatment Plant 
Bergen County Sewer Authordy Sewage Treatment 
Plant. 

12. Possa1c Volley Sewerage Commissiont!rs Sy5fem 
13. Fairlawn Municipal Sewogt! Treatment Plant 

/14. Ricig~woocl Municipo/Sewoge Treotmttrl"!f P!ont 

STATE OF NEW JERSEY 

HACKENSACK MEADOWLANDS 
DEVELOPMENT COMMISSION 

FEASIBILITY REPORT-WATER POLLUTION CONTROL SYSTEMS 

rr1 
X 
I 

EXISTING SANITARY SEWER 
SERVICE AREAS 

JOHN J KASSNER 8 CO ., INC . 
Consulting Engineers 

ID 
-i 
z 
0 
~ 



1. Kearny Municipal Plant 

Hackensack River Mile o. 7 

The Kearny South Side Plant is located at the southerly tip 
of Kearny Point immediately east of Central Avenue and south of the 
tracks of the New Jersey Central Railroad. Drawings furnished by 
the municipality indicate that this plant was designed in 1948, but that 
the Plant was constructed in 1955 for the purpose of treating the wastes 
from approximately 6. 6 square miles of industrially zoned meadowland 
within the Town's corporate limits. The Kearny Point area presently 
served by this plantll has been intensely developed with heavy industries. 
Although this area has no resident population, it has been estimated that 
approximately 60, 000 people are employed by these industries. 

According to municipal officials, the so called "upland" area 
of Kearnyll located astride the ridge which separates the Passaic River 
and the Hackensack River watersheds, has an area of approximately 
2. 25 square miles and houses the Town's resident population, estimated 
at approximately 40, 000 persons. The character of development in this 
area is primarily residential with about 10 to 15 percent commercial 
development., Observation verifies that development of this area ap­
proaches saturation. The sewage from this upland area is discharged 
into the Passaic Valley Sewerage Commissioners trunk sewer for 
treatment by that agency .. 

Plant location and the area served have been delineated on 
Exhibit No. 4, Map - Existing Sanitary Sewer Service Areas .. 

The 1969 Kearny municipal budget indicates appropriations 
of $47., 513 for salaries and wages, $20,000 for other expenses in con­
nection with the operation and maintenance of the Municipal Treatment 
Plant, and $131, 208 .. 74 for payment for treatment by the Passaic Valley 
Sewerage Commissioners. The revenue necessary to meet these costs 
is obtained from taxes levied on local property and no separate sewer 
charges are imposed., 

13 

Sewage enters the plant through a 48 inch diameter sewer 
extending northerly to Second Street. Sewers in Hackensack Street 
on the east and Jacobus Avenue on the west feed the Second Street 
branches. The Jacobus Avenue sewer is 18" x 27

11 
and north of Second 

Street it is further fed by east and west branches from Pennsylvania 
Avenue. A pumping station maintained by the municipality pumps the 
discharge from the Monsanto Chemical Company into the westerly 
Pennsylvania Avenue branch., The remainder of the system operates 
by gravity. According to municipal officials, the sewers are gener­
ally thirty to forty years old and of the combi~ed type whi?h. ca~ses 
problems of high flows at the plant during periods of precipltat.lon. 
The existence of overflow regulating devices is unknown.. Available 
data does not include precise data on existing sewer sizes or inverts. 
However, the details of the sewer system, to the extent data was 
available., are shown on Appendix D., Existing Sewerage Facilities. 

According to information obtained from the New Jersey 
State Department of Health., the plant design was predicated on an 
average daily flow of 4 mgd and with a peak flow of 8 mgd and it was 
constructed to provide only primary treatment of the wastes. 

The Kearny Plant was designed and constructed primarily 
for the treatment and disposal of industrial wastes. However, some 
of the domestic sewage produced by the non-resident population work­
ing in the area is also received at the treatment plant. The industrial 
wastes received at the plant contain paints, dyes, petrochemical wastes 
and other diverse elements. 

A pollution abatement order issued by the New Jersey State 
Department of Health dated May 11, 1967 directed the Town of Kearny 
to upgrade the plant to produce at least 80% BOD removal with . • a 
max1mum BOD of 50 ppm. Subsequently, a report prepared for the 
Town by Edward R. Grieb, Inc., Sanitary Chemists dated June 5 1969 
was ~ubmitted to the State Department of Health in response to the ord:r 
rece~ved. The r~port recommended chemical treatment to produce the 
requ1red results 1n terms of plant effluent. 



EXHIBIT NO.5 A 

I 
r-- -----_..,Sludge /o LondFi/1 Vlnfluttnl 
I 
I 
I 
r-
1 

-

·-
I 
~-
1 
I 
I 
r--
1 
I 

-

L-·-

1
------~ ~~~!!/_13f!pa.ss - - _ -4- ____ -QRECLIU.TtNa 

I CIIAM/3£1? 

t ~· -, 
SlfJOOE CIRYING BEDS 

' I lfJOG£ DIGESTION TANK5 I 
I I I 

h 
I ¢---~---o4--- : 
t_j I r t 

I I 
f-4· 

I 
t 
I 
I 
I 
I 

I I 
t I 
I I 
I ~~ 

j ~ 
L------- ~~ __ ,...-·r ~· 

-- ~I ~ I ~ 

..----- I I 
r- t I 

I 
I 
t 
I 
I 
I 
I 
I 
I I / I 

( I 
I 
t ~ 

1 

• 

r _ _ Fioc£_E}fjf;q_SS _____ ~ 

I t 

t ~ : 

COHMINUTOR f! 
PUMP llot/SE 

-~ 'l 36" Ovll'_oiJ I 
~\ 5ewerL_I 

1~~ _j_~--- -

~ 
~ .... 
~ ~ 
~~ 
~ ~ 
G~ 

P!i'IHARY .SETTLINO 

TANI<S 
1-

.,. _ _j FLOCCULATION _ _j 
TANKS (hoi U.s~d) 

• FLASH MIXER 
• 

~ 
13 'I TIDE GATE CHAMBER 

~I 
PLANT CAPACITY- 4.0NGO 

14 

STATE OF NEW JERSEY 

HACKENSACK MEADOWLANDS 
DEVELOPMENT COMMISSION 

FEASIBILITY FiEPORT-WATER POLLUTION CONTROL SYSTEMS 

SCHEMATIC FLOW DIAGRAM 
KEARNY MUNICIPAL PLANT 

FEBRUARY 1970 
JOHN J KASSNER a CO. , INC . 





According to State Department of Health records., average 
flows through the plant for April and May., 1969 were 1. 55 mgd mini­
mum., 2 .. 75 mgd average and 4., 25 mgd maximum. 

Examination of aerial photographs indicates that the Kearny 
Plant is presently occupying an area of approximately 8 acres. There 
appears to be additional vacant land of undetermined ownership con­
tiguous to the plant which., if necessary., could possibly be used for 
plant expansion. 

A schematic flow diagram of the Kearny Plant is shown on 
Exhibit No. 5A. Sewage flow to the plant first passes through a regu­
lating chamber which bypasses an undetermined amount of the influ­
ent flow directly to an outfall tide gate chamber and thence into the 
Hackensack River. Initial plant design provided for a regulator setting 
in the chamber which would bypass all flow in excess of 4 mgd. 

Although details of the actual treatment afforded at this time 
are not available., the aforementioned 1969 sanitary chemists' report 
indicates that the present treatment consists of sedimentation., chlori­
nation and anaerobic sludge digestion. As constructed., however., the 
plant includes structures for comminution, raw sewage lift pumping., 
chemical feed and flash mixing, flocculation., sedimentation, pre­
chlorination and post chlorination with chlorine contact tank., sludge 
digestion and sludge drying. Dried sludge is presently disposed of as 
fill in the low areas of the Town, presumably in the Meadowlands. No 
information on the quantities of sludge developed or of chlorine used 
could be obtained. A field inspection of this plant was not conducted. 

15 

Detailed data on reduction of BOD and suspended solids; 
bacteriological quality of the influent and effluent; and inform~tion on 
special problems encountered in the operation of the pla~t which occur 
due to the presence of combined sewers., with the exception of the afore-
mentioned heavy storm flows was not available. 

The 1969 sanitary chemists' report recommended chemical 
treatment of the wastes by the addition of lime and alum., followed by 
flash mixing., flocculation and sedimentation. Chlorination of the efflu­
ent from sedimentation and digestion of sludge removed from the sedi­
mentation tanks would be continued. Records indicate that the digest­
ers were not functioning at one time in 196 7., but present conditions 
are unknown. The report further indicated that the elimination of 
'slugs' of strong chemical wastes to the plant would have to be accom­
plished by Town ordinance in order to achieve and maintain satisfact­
ory results from the proposed chemical treatment. Use of the exist­
ing physical plant for the chemical treatment was proposed., supple­
mented by necessary new or replacement equipment. No recommenda­
tions were made for the treatment and disposal of sludge. 

The Kearny Plant was placed in State receivership on May 
15, 1970 as a result of non compliance with a court order obtained on 
July 9., 1969 which called for the elimination of the source of pollution 
to Newark Bay by effecting an upgrading of the plant process. The new 
Court orders have given the State the right to hire outside engineers to 
plan and carry out the necessary improvements under State supervision., 



2. Jersey City Sewerage Authority, West Side Plant 

Hackensack River Mile 1.1 

The Jersey City West Side Plant is located just north of 
Roosevelt Stadium at Droyers Point on the westerly side of N. J. 
Route 440 opposite Carbon Place in Jersey City. This plant is one 
of two existing water pollution control facilities located in Jersey 
City which treat waste water generated from within its corporate 
limits as well as from portions of the municipalities of Union City 
and Bayonne. The location of the plant and its service area are 
shown on Exhibit No. 4, Map - Existing Sanitary Sewer Service Areas. 

The two plants and the interceptor sewers tributary to 
them are operated and maintained by the Jersey City Sewerage 
Authority, a separate and autonomous agency entirely independent 
from the Corporate Civil City. This Authority was established by 
the municipality of Jersey City in 1949, and the water pollution 
control plants and intercepting sewers were placed in service in 
1957. Prior to this construction, raw sewage had been discharged 
from the City's collection system directly into the Hudson and 
Hackensack Rivers. 

The Jersey City East Side Plant serves the easterly 
slope of Jersey City and discharges its effluent into the Hudson River. 

The West Side Plant serves the City's westerly slope, 
the southerly portion of the municipality of Union City and a small 
area containing about 250 homes within the City of Bayonne. Ac­
cording to information from municipal officials, approximately 4. 1 
square miles or 38% of the area of Jersey City and 0. 4 square mile 
or 46% of the area of Union City presently contribute sewage to this 
plant. Included in the westerly portion of Jersey City are approxi­
mately 1. 1 square miles of presently unsewered meadowlands. It 
was reported by the Public Health Service, U. S. Department of 
Health, Education and Welfare that in 1962 this system served ap­
proximately 300, 000 people. According to municipal officials and 
personal observations, the developed portion of the West Side 
service area consists principally of medium and high density resi­
dential development, but also contains a significant amount of com­
mercia! and industrial development. The preponderance of Jersey 
City's heavy industry is located in the area served by the Authority's 
East Side Plant. 

16 

Authority officials report that at the present time, 
Jersey City is actively engaged in a large scale urban renewal pro­
gram and that this redevelopment activity is causing population 
shifts within the City. Demolition projects are causing a loss of 
operating revenue since billing to individual sewer users within the 
limits of Jersey City is predicated on the amount of water consumed. 
The Authority also bills the City of Bayonne on the basis of metered 
water consumption by individual consumers located in the contrib­
uting area. Service is rendered to Union City on the basis of a 
negotiated, fixed annual charge. The Authority also derives some 
revenue from treatment of waste trucked to the West Side Plant by 
an industry located in Boonton, N. J. 

The individual collection systems tributary to the West 
Side Plant are owned and maintained by the respective municipal­
ities. With the possible exception of the small portion of Bayonne 
served, the collection systems are fifty or more years old and 
almost entirely of the combined type. The old combined sewers in 
Jersey City present many problems, among them being surcharging 
during periods of even moderate rainfall, with attendant surface 
ponding and backwash in many low lying areas. 

The sanitary wastes and storm water run - off from these 
combined sewers on the City's westerly slope is intercepted by the 
Jersey City Sewerage Authority West Side Interceptor Sewer and 
conducted to the plant. The southerly portion of this interceptor is 
a 48 inch diameter pipe which originates south of the Penn -Central 
Railroad tracks and runs northerly via N. J. Route 440 to the plant. 
The northerly portion of the interceptor originates at the North 
Bergen Township line as a 48 inch diameter pipe. It runs south 
along Tonnelle and Carroll Avenues to a crossing of the Erie and 
Lackawanna Railroad as a 54 inch pipe, changes direction several 
times in the vicinity of the Pulaski Skyway where it becomes 72 
inches in diameter, continuing southerly along U. S. Route 1 and 
N. J. Route 440 to the treatment plant. The interceptor enters the 
plant as an 84 inch diameter sewer pipe. The entire sewerage 
system, which includes both collecting and intercepting facilities, 
if of the gravity type. 

Drawings obtained from the Authority indicate the loca­
tions of thirteen overflow regulators along the line of the West Side 
Interceptor Sewer. To prevent hydraulic overloading of the plant 
during periods of precipitation these regulators were constructed 



West Side Plant operating records indicate that the in­
fluent sewage had an average value of 153 ppm of suspended solids 
during the period 1967, 1968 and 1969 and an average value of 183 
ppm for the period from 1960 through 1966. Likewise, for the same 
periods, BOD values were 261 ppm and 241 ppm respectively. 

The West Side Plant occupies about 10.5 acres of an 
irregularly shaped 18 acre site owned by the Sewerage Authority 
between N. J. Route 440 and the Hackensack River. The Mayo­
Lynch report indicates that consideration has been given to stacking 
of proposed new plant units on top of existing units because of a lack 
of suitable space for the proposed new facilities. 

Exhibit No. 5B is a schematic flow diagram of the West 
Side Plant. As indicated on the diagram, sewage enters the plant 
through the 48 inch and 84 inch West Side interceptor sewers, then 
passes through mechanically cleaned bar screens for removal of 
large debris. After screening, sewage passes through grit collec­
tors and comminutors into a wet well, from which it is pumped to 
the primary sedimentation tanks. The comminution equipment con­
sists of three Chicago Pump "Barminutors" installed in the outlet 
ends of the three grit collection chambers. Raw sewage pumping 
capacity, with the largest pump considered to be out of service, is 
provided by three pumps with a total capacity of 90 mgd. 

Sewage then passes through primary settling tanks, 
chlorine contact tanks and is discharged into the Hackensack River 
through a 54 inch diameter outfall sewer. There are apparently no 
plant by-pass structures. However, the high peak storm flows have 
reportedly caused flooding and flow-through of the plant with atten­
dant complete disruption of treatment processes. 

There are five sedimentation tanks, each providing a 
surface area of approximately 10, 000 square feet. Past records of 
plant operation indicate that usually only two of the tanks have been 
in service at one time. The chlorine contact tanks are reported to 
provide approximately 20 minutes of detention time at the plant 
design flow of 36 mgd. The 54 inch outfall sewer extends approxi­
mately 100 feet into the Hackensack River from the pierhead line, 
and from this point reduces in successive steps over an additional 
140 feet to a 30 inch diameter at the open end of the sewer. A total 
of 64 outlets, 6 inches in diameter, spaced along the last 140 feet o f 

17 

to overflow when the flow in the interceptor sewer exceeds 160%_ of 
average flow. Thus raw sewage, albeit diluted to some extent, lS 

discharged directly into the receiving waters between Secaucus Road 
{into Penhorn Creek) on the north and Mina Drive (into Newark Bay) 
on the south. In addition, several other outfalls, presumably storm 
sewers, have reportedly shown evidence of discharging grease, oil 
and dye. The interceptor sewers which are pertin~nt to th~ ~eport 
are shown, to the extent was available, on Append1x D, Ex1shng 
Sewerage Facilities. 

The West Side Treatment Plant was designed for a 36 
mgd capacity, but provides only primary treatment of wastes. 

Inadequacy of the original grit removal and sludge 
handling facilities, as well as other difficulties, were encountered 
as early as 1961, according to the consulting engineers to the 
Authority. Efforts were subsequently made toward the solution of 
these problems. Nevertheless, in April 1967, the New Jersey State 
Department of Health issued an administrative pollution abatement 
order which required the Authority to improve the plant to accom­
plish a minimum 80o/o reduction of BOD and to provide effective 
post-chlorination. Subsequently Mayo-Lynch Associates, consulting 
engineers to the Authority, prepared a report entitled "Proposed 
Additional Water Pollution Control Facilities", which the Authority 
submitted to the State Department of Health. The post-chlorination 
facilities required by the Department of Health were installed in 
1968, replacing the plant's original facilities. 

New Jersey State Department of Health records state 
that the average daily flow to the plant for 1967 and 1968 was 16 mgd 
and that peak storm flows as high as 75 mgd have reached the plant. 
This high value of peak flow can be attributed to the combined sewer 
collection system and probably occurred during a combined storm 
and high tide. 

The wastes received at the West Side Plant have been 
characterized as predominantly domestic in nature, the heavier 
industrial contributions being treated at the East Side Plant. How­
ever, Sewerage Authority officials report that a blue dye received 
at the West Side Plant from a nearby industry has been a recurring 
problem over a considerable period of years. It was reported that 
construction of pre -treatment facilities at the industrial source of 
the dye was begun in 1969. 



J.IACkENSACk 

.... ,..., 
RIVER 

r -- -
I 
I 
I 

54" 
~OUTFAL£ SEWER 

I 
I 
J 

<4 

-PRIMARY 

~ 

SEDIMENTATION 

-TANI<.5 

.. 
• ' 
~J.ILORINE CONTACT TANI<S 

~1 «tl 
:!{ 

~I t 
~' 

t 
~ 

~ 

~ 0 
PUMP5 

0 

VA Cl/l/M FlLTERS 

0 
0 
0 
0 

5Ll/OGE CAkE CONVEYOR 

BURIAL~~ / 

'y/ 

-

~ 

GRIT 

-

..._I 
~I 
'-61 

L 

CHAMBERS 

---
PLANT CAPACITY -.16 MGO 

18 

/ 
/ 

~ 

/ 
/ 

/ 
\ 
\ 

co\ 
~\ 
~\ 
ti tt\ 
~\ 

\ 
\ 

MECH'LY 
CLEANED 

BAR 
5CREEN5 

EXHIBIT NO. 58 

48. a. 84. 
~-!r.51D~ 

INTERCEPTORS 

STATE OF NEW JERSEY 

HACKENSACK MEADOWLANDS 
DEVELOPMENT COMMISSION 

FEASIBILITY REPORT-WATER POLLUTION CONTROL SYSTEMS 

SCHEMATIC FLOW DIAGRAM 
JERSEY CITY SEWERAGE AUTHORITY 

WEST SIDE PLANT 
JANUARY 1970 

JOHN J . KASSNER a co., INC. 
Conaulting Engineera 



pipe, project upward from the top of the pipe through the river 
bottom, providing dispersal of the effluent discharge. 

Sludge from the West Side primary sedimentation tanks 
and primary raw sludge pumped across town from the East Side 
Plant is collected in two sludge concentration tanks, where concen­
tration takes place over a two day period to a 6% to 9% solids 
condition. The concentration tanks are 45 feet in diameter and 35 
feet de,ep. In 1967, the Sewerage Authority's consulting engineers 
reported that approximately 480, 000 gallons of sludge per day were 
being received from the East Side Plant and approximately 290, 000 
gallons of sludge per day were produced at the West Side Plant. 
Sludge is then pumped from the thickeners to the four vacuum filters 
and approximately 700, 000 gallons per day of supernatant are 
returned to the primary settling tanks. Following vacuum filtration, 
employing sludge conditioning by addition of polymer~ sludge cake 
is transported by conveyor belt to the municipal incinerator. Inc in­
eration capacity is 6, 150 pounds per hour of dry solids with moisture 
content of not less than 30%. The unit is also capable of burning 
ground screenings and grit, although at present only the screenings 
are incinerated while the grit removed from the sewage is disposed 
of by on-site burial. 

Chlorination facilities consist of two gas chlorinators 
with a zero to 8, 000 lb. per day capacity each and two evaporators 
of like .capacity which are automatically paced by plant flow and 
chlorine residual. No information regarding the operation of the new 
post-chlorination equipment installed in 1968 was available. 

The original plant was modified by the addition of grit 
removal and comminution facilities. Use of the sludge digesters 
constructed with the original 1957 plant was discontinued about 1962 
or prior thereto, for reasons which cannot be ascertained from the 
information available. A 1962 report by the Sewerage Authority's 
Consulting Engineers recommended the construction of incineration 
facilities for sludge disposal. These facilities were eventually 
placed in service in 1967 and in the interim period before the new 
incineration facilities began operation, raw vacuum filtered sludge 
was stored on -site. 

From the standpoint of effectiveness of treatment af­
forded by the plant., operating records furnished by the Sewerage 
Authority for 1967 and 1968 indicate that an average 18-1/2% removal 
of suspended solids and an average 12-1/2% BOD removal were 
achieved during this period. This data and a review of prior years' 

19 

operating data indicate that the plant does not produce results which 
should be obtained from a properly functioning primary plant.. De­
termination of the cause of the present poor results of plant operation, 
whether due to inadequate design or operation, or other causes., is 
beyond the scope of this Report., 

A number of specific problems, however~ are already 
a matter of record. The previously mentioned recurring dye com­
ponent of the influent wastes is a definite color pollutant of the 
Hackensack River. A high grease and oil content of the East Side 
Plant sludge which is pumped to the West Side Plant for treatment 
is reported to create problems in sludge handling and disposal 
facilities. In addition., the rate of sludge production at the East 
Side Plant has at times exceeded the available capacity for trans­
mission of the sludge to the West Side Plant, with the result that 
accumulation of sludge has been a problem at the East Side Plant. 
The report submitted to the State Department of Health in response 
to the pollution abatement order stated that sludge concentration, 
dewatering and incineration facilities must be provided at the East 
Side Plant to overcome this problem.. It also reported that the re­
circulation of 700,000 gallons per day of sludge thickener super­
natant into the primary settling tanks of the West Side Plant created 
shock loadings on the treatment process of that plant., 

The report outlined required alterations and additions 
to the existing West Side Plant in order to upgrade it to a high-rate 
trickling filter plant capable of attaining a BOD reduction of 85 to 
90%. The basic steps in the altered treatment process as proposed 
would consist of aeration., primary clarification., biological treat­
ment in trickling filters., secondary clarification and chlorination. 
Under this proposed secondary treatment plant scheme, the existing 
primary sedimentation tanks would be converted to secondary 
clarifiers and new primary clarifiers would be constructed on top 
of the present primary sedimentation tanks., Six 150 foot diameter 
high-rate trickling filters would be constructed on the site of the 
existing four sludge digesters which would be removed for the new 
construction., The present system in which East Side Plant sludge 
is being pumped to the West Side Plant for treatment and disposal 
would be discarded and provision would be made to concentrate., 
dewater and incinerate sludge at the East Side Plant. The proposed 
alterations consist only of upgrading the process., and the hydraulic 
capacity of the plant would be retained at its present value of 36 
mgd. The status of the implementation of the proposed secondary 
treatment facilities at the West Side Treatment Plant is not known 
at this time. 



3. Public Service Electric and Gas Company, 
Kearny Generating Station, Kearny 

Hackensack River Mile 2. 4 

The Kearny Generating Station is located in the South 
Kearny meadowlands, occupying a site on the west shore of the 
Hackensack River south of Pennsylvania Avenue, north of 3rd Street 
and east of a line approximately 650 feet west of, and parallel to, 
Centra l Avenue. In their 1966 preliminary report, the Public Health 
Service of the Department of Health, Education and Welfare stated 
that this facility had a rated capacity of 625, 000 kilowatts. 

The records of the New Jersey State Department of Health 
indicate that the waste water treatment consists of approximately the 
same process as will be subsequently described in more detail for the 
Public Service Electric and Gas Company, Hudson Generating Station 
in Jersey C ity. The Kearny Plant employs water pollution controls 
to the extent of pH adjustment and some incidental settling in a waste 
water bas in as basic treatment processes. There is, however, no 
indicati on that aeration for mixing purposes is employed as it is at 
the Hudson Station. Chlorination facilities were added to the Kearny 
Station facilities in 1968 or 1969 at the same time as at the Hudson 
Station. 

It also appears that the same basic types of wastes are 
produced at the Kearny Station as at the Hudson Station, these being 
acid and alkaline in nature. The greater portion of the flow from the 
Kearny Station is cooling water waste which constitutes a potential 
source of thermal pollution of the river. The quantity of cooling 
water flow has . been estimated to be 625 mgd including approximately 
0. 01 mgd of acid and alkaline wastes. With reference to the effect 
on the Hackensack River of the discharge of cooling water from this 
generating station, the aforementioned Public Health Service Report 
indicated that no signif icant temperature rise in the river had been 
[...]
sewerage system were completed by September of 1969. Contract 
No. 1 is comprised of a system of sanitary sewers to serve Marietta 
Parkway, Metro Boulevard and a portion of Montgomery Drive as well 
as sewers to serve N. J. State Highway Route 20 between Paterson 
Plank Road and the N. J. State Highway Route 3 ramping system. Con­
tract No. 2 consists of a system of sewers to serve Paterson Plank 
Road, Murray Hill Parkway and Manor Road. Contract No. 3 encom­
passes the construction of a permanent pumping station at Gotham 
Parkway and Paterson Plank Road. The pumping station will dis­
charge into the sewerage system of the Carlstadt Sewerage Authority 
and thence into the Bergen County Sewer Authority System for treat­
ment. The ultimate design of the entire East Rutherford Sewerage 
Authority's system envisions collecting the sewage emanating from 
the "uplands" area of East Rutherford currently served by the Joint 
Meeting Ele.ut, as well as from the meadowlands area, and discharg-

' ing it into the Bergen County Sewer Authority facilities for treatment. 
However., in order to make the initial sewer installations immediately 

35 

operational., the construction of a temporary pumping station is pro­
vided in Contract No. 3-A., at the same location, as an interim measure. 
The East Rutherford Sewerage Authority has executed a renewable 
agreement with the Carlstadt Sewerage Authority which covers the dis­
charge of East Rutherford sewage into the Carlstadt Authority's system. 
The Bergen County Sewer Authority has agreed to this interim method 
of sewage disposal by the East Rutherford Sewerage Authority. The 
agreement sets an interim maximum discharge rate of 1. 0 mgd and 
provides for re-evaluating this flow restriction prior to the renewal of 
the agreement. 

Contract No. 4 consists of the installation of sewers in 
East Union Avenue., Meadow Lark Drive, Bergen Boulevard., Heritage 
Drive and a portion of Montgomery Drive. It is believed that Contracts 
Nos. 1, 2, 3-A and 4 were in the process of construction as of the date 
of this Report., but the systems are not yet in operation. 

The Bergen County Sewer Authority filed a preliminary 
application during 1969 for a Federal Grant for part of the cost of a 
proposed 36 inch diameter force main through the Borough of Carlstadt. 
The capacity of this force main was to be sufficient to accommodate the 
ultimate flow from the Borough of East Rutherford and the remainder 
of the southerly portion of the Bergen County Sewer Authority District., 
including those portions of the municipalities of Carlstadt., East Ruther­
ford, Rutherford,. Lyndhurst and North Arlington lying within the Hack­
ensack River Valley in Bergen County. 

In order for the Tri-Borough Joint Meeting to implement 
the recommendations made in the 1966 Brown and Bogert Engineering 
Report., it would be necessary for the three municipalities to act in 
concert. No firm action or commitment is known to have been taken by 
the Joint Meeting but the previously mentioned independent actions 
taken by the participating municipalities tends to put the future continu­
ance of this Joint Meeting as a separage entity in doubt. The Borough 
of Carlstadt is considering diverting the flow from the presently sew­
erect area of its jurisdiction directly into the Bergen County Sewer 
Authority System, by-passing the Joint Meeting Facilities, in accord­
ance with recommendations contained in a 1967 feasibility study. The 
Borough of East Rutherford is also considering the possibility of tak­
ing similar unilateral action. As far as is known at this time, the 
Borough of Rutherford has taken no action. 



14. U. 0. P. Chemical Division, Universal Oil Products Comean;y, 
East Rutherford 

Berrys Creek (via Berrys Creek Canal) - Tributary Mile 2. 2 

U. 0. P. Chemical Division, Universal Oil Products Com­
pany is located on New Jersey State Route 17 at East Union Avenue 
in the Borough of East Rutherford. 

According to information obtained from the files of the 
Hudson Delaware Basins Office of the Federal Water Pollution Con­
trol Administration, this firm occupies a plant and office area of 2 5 
acres on a site having a total area of 79 acres. employs approxi­
mately 260 industrial e~ployees and 90 office workers, and manu­
factures a wide variety of aromatic and aliphatic organic products 
_during a 24-hour, 7 day workweek throughout the year. As indicated 
by surveillance reports of the New Jersey State Department of 
Health, average daily flows have been estimated to be approximately 
0. 3 mgd. In these reports, the State Health Department has eval­
uated treatment facility maintenance to be generally marginal. 

The wastes produced by the U. 0. P. Chemical Division may 
be generally characterized as acids and alkalis from the manufacture 
of chemical refining solvent, pharmaceuticals and a wide variety of 
other products. A high grease and oil content of the wastes reported­
ly constitutes a treatment problem. 

The wastes are treated by facilities which were installed 
in 1955. The present treatment of the wastes consists of screening, 
addition of lime for pH adjustment, settling and sludge disposal by 
lagooning. The lime neutralization includes automatic pH control. 
However, the treatment facilities are not capable of producing an 
effluent which meets the present State standards for stream quality. 
Consequently the Company has been notified by the New Jersey State 
Department of Health to eliminate existing deficiencies in the treat­
ment of its wastes. 

In a letter dated April 21, 1969, the Company ' advised the 
State Department of Health that it had received assurances from the 
East Rutherford Sewerage Authority that a connection would be fur­
nished to its system. 

36 

The New Jersey State Department of Health recently ap­
proved an applic~tion by the Company, issuing a permit to allow 

connection to the East Rutherford Sewerage Authority as soon as 
that system is put into operation. 

15. Wood-Ridge Chemical Corporation, Wood-Ridge 

Berrys Creek (via Berrys Creek Canal) -Tributary Mile 4. 2 

The Wood-Ridge Chemical Corporation is located east of 
New Jersey State Route 17 on Park Place East in the Borough of 
Wood-Ridge. 

The present waste water treatment facilities of the Wood­
Ridge Chemical Corporation have proven incapable of producing an 
effluent which meets requirements of State surface water classifica­
tions, and the New Jersey State Department of Health has placed the 
Corporation on notice to take corrective action. The Corporation 
engaged Metcalf & Eddy, Inc. , consulting engineers to investigate 
and recommend solutions to the waste water treatment and disposal 
problem. Their report dated December 6, 1968 was submitted to 
the State Department of Health. Studies presented in the report indi­
cate that, based upon toxicity of the wastes alone, discharge into the 
Borough of Wood-Ridge municipal collection system is not feasible. 
A pretreatment process was therefore recommended which is intended 
to render the wastes suitable for discharge directly into the Bergen 
County Sewer Authority system through its Hasbrouck Heights inter­
ceptor, when connection to that system becomes possible. 

From information obtained from the New Jersey State 
Department of Health, the volume of flow produced by the Company's 
operations is estimated to be at an average rate of 0. 01 mgd to 0. 06 
mgd, with peaks of from 0. 05 mgd to 0. 10 mgd. The wastes are 
generally characterized as alkaline, toxic wastes containing mercury 
and boron compounds with high solids content. New Jersey State 
Department of Health records indicate that average characteristics 
of the waste are a pH of about 10, nitrogen between 800 and 900 ppm, 
BOD between 500 and 900 ppm, and toxicity due to the presence of 
mercury compounds. One set of detailed analyses in April of 1969, 
for which the company was notified of deficiencies, indicated a BOD 
of 138 ppm, suspended solids of 708 ppm and excessive turbidity. 
color and odor. 



The existing waste water treatment facilities which are 
presently not in use because of inability to produce adequate treat­
ment consist of a pressure filter, neutralization tank, sedimenta­
tion tank and lagoon. The wastes are discharged into Berrys Creek 
approximately 1/4 mile from the plant. Sludge removed from the 
process is hauled to land fill. 

The method of pretreatment recommended in the afore­
mentioned engineering report consists of clarification with four hours 
of detention, lagooning of approximately ten hours detention, with 
mixing and neutralization if necessary, and disposal of sludge and 
floating solids removed from the clarification into settling lagoons. 
Two sludge lagoons would be provided, each sized for one year's 
production of sludge. The lagoon sludge would be dewatered, dried 
and removed for burial once a year. Overflow from the sludge lagoons 
would be returned to the plant inlet. 

The New Jersey State Health Department has concurred 
with the recommended method of sewage disposal. The Company is 
presently negotiating with the Bergen County Sewer Authority in order 
to secure a connection to that system. 

37 

16. Wood-Ridge Municipal Plant 

Berrys Creek (via Berrys Creek Canal)- Tributary Mile 4. 2 

The Borough of Wood-Ridge Municipal Plant is located near 
the westerly bank of Berrys Creek on Concord Street in Wood-Ridge, 
N.J. This facility and its sewerage· system is owned and operated by 
the Borough of Wood-Ridge. The system serves a total area of ap­
proximately 1. 1 square miles encompassed within the Borough's 
municipal boundaries with the exception of a large industrially zoned 
tract occupied by the Curtiss-Wright Corporation in the northwesterly 
quadrant of the Borough. Curtiss-Wright is sewered into the collec­
tion system of the Borough of Lodi, whose sewage is treated by the 
Passaic Valley Sewerage Commission. The location of the municipal 
plant and its service area is indicated on Exhibit No. 4, Existing 
Sanitary Sewer Service Areas. 

According to the 1960 census, Wood-Ridge had a popula­
tion of 7, 964 persons. The Division of Economic Development of the 
New Jersey Department of Conservation and Economic Development 
has estimated this municipality's population to be 8, 5 60 persons as 
of July 1, 1968. 

Observation verifies the fact that Wood-Ridge is essentially 
a residential community principally developed with a preponderance 
of single family, detached dwellings. Only a small percentage of the 
area is devoted to commercial and multi-family residential uses. In 
addition to the aforementioned Curtiss-Wright site, the area east of 
New Jersey State Route 17 is also zoned for industry. The munici­
pal zoning ordinance is quite restrictive with respect to the type and 
nature of manufacturing activity which is allowed. The upland area 
of the Borough, primarily zoned for low density residential use, ap­
pears to have been developed almost to saturation. 



I 
I 

Sludge Digester--

EXHIBIT NO. 5E 

~Judge Drying Beds 

-1 I I I I I I I 
L j_ j_ _l _j _j _j _Siu~-

folond Fill 

I I 
I I 
1 Plant Bypass I 
a.-----------------~-----+---------- -l 

_...jr-- '>I I 
~Chlorine Contact 70nk :§j 1.. f t t 

I 
f 
I 
L __ ~ 

-I 

,__ 

standard ~ate 
Trickling Filter 

-----

~ Secondary Settling Tonks 

U)J ~ ~ I 
~I ~ ~ I 
()' '> .E I 
.§I ~ ~ I 
d: L ~ o 

- (.!) ul 

--6-6J ----~ 

- .. 
f-- ---

~ 

"" 
. 

Pr1mary Settling 70nk 

PLANT CAPACITY - 0.7 MGD 

STATE OF NEW JERSEY 

HACKENSACK MEADOWLANDS 
DEVELOPMENT COMMISSION 

FEASIBILITY REPORT-WATER POLLUTION CONTROL SYSTEMS 

SCHEMATIC FLOW DIAGRAM 
WOOD-RIDGE MUNICIPAL PLANT 

FEBRUARY 1970 
JOHN J. KASSNER a CO. • INC. 

Consulting Engineers 



The 1969 Wood-Ridge municipal budget indicates appro­
priations of $35, 100 for salaries and wages and $16, 500 for other 
expenses in connection with the operation and maintenance of the 
municipal treatment plant and sewerage system. 

According to municipal officials, the Borough does not 
have any ordinance or formal regulations to control the character 
and strength of wastes allowed to be discharged into the system. 
These officials indicate that the restrictive zoning ordinance gives 
the municipality adequate control over the types of industry which 
can be built and thus contribute to the system. They further stated 
that the Borough's sewerage system is of the separate sanitary sewer 
type. The Borough maintains three relatively small sewage lift sta­
tions in their collection system to lift sewage from certain districts 
in order to conduct it to the plant. 

According to records of the New Jersey State Department 
of Health, the initial treatment plant was constructed in 192 5 as a 
primary treatment facility and included a grit and screen chamber, 
an Imhoff tank and sludge drying beds. Subsequent additions to this 
initial plant were constructed in 1936, 1939, 1941 and 1959. The 
1959 improvements upgraded the plant to a secondary treatment 
facility. the design of which was predicated on -a design period of ten 
years and a design flow of 0. 6 mgd. The present plant reportedly 
has a design capacity of 0. 7 mgd. 

Although the Borough of Wood-Ridge has not been issued a 
formal pollution abatement order by the New Jersey State Department 
of Health, the Borough has been cited by the Department on numerous 
occasions in recent years for failure to meet the various criteria for 
satisfactory treatment as established by the Department. A feasibility 
study is now being conducted by consulting engineers to the Borough, 
to determine the course of action for the Borough to take to correct 
these deficiencies. Although this report has not yet been finalized. 
the more obvious alternatives appear to be connection of the Borough's 
collection system to the Bergen County Sewer Authority System or 
upgrading the facilities at the existing treatment plant. 

According to State Department of Health records. average 
daily flow through the plant is 0. 6 mgd. Normal daily peak flow of 
1. 2 mgd has been reported. 

39 

The waste flows to the plant are predominantly domestic 
in nature, although some industrial wastes are received. 

A schematic diagram of flow through the plant is shown on 
Exhibit No. 5E. Information relative to the flow through the plant 
and the descriptions of the plant units were taken from a report en­
titled "Report of Final Design of Proposed Facilities at the Wood­
Ridge, N.J. Sewage Treatment Plant". prepared by Ronald Brown, 
engineer. in June 1959. 

Flow entering the plant passes successively through two 
grit chambers. a comminutor, a grease trap. two primary settling 
tanks~ a standard rate trickling filter~ two secondary settling tanks, 
and a chlorine contact tank (or tanks), after which plant effluent is 
discharged to Berrys Creek. Sludge treatment and disposal facilities 
consist of one digester~ sludge drying beds and a sludge lagoon. The 
two primary settling tanks furnish a total area of 960 square feet. The 
standard rate trickling filter is 118 feet in diameter and has a side 
water depth of six feet. The secondary settling tanks provide a sur­
face area of 314 square feet. There are two chlorinators~ one of 
which serves as a standby unit. The plant pumping station contains 
one 500 gpm pump~ one 300 gpm pump and one 200 gpm pump. 

State Department of Health records indicate the rate of 
chlorine dosage to be from 70 to 80 pounds of chlorine per day. Ulti­
mate sludge disposal is reportedly by land fill. 

In their quarterly surveillance reports~ State Department 
of Health inspectors have evaluated plant maintenance to be generally 
marginal and sometimes unsatisfactory and poor. An inspection of 
the plant on September 12, 1967 by the State Department of Health 
indicated removals of 86% of BOD and 76% of suspended solids on 
that date. State Department of Health records indicate that the plant 
may be capable of producing better results than are being attained. 
Industrial wastes apparently create some problems in the plant. The 
digester is cited as presently furnishing inadequate treatment of 
sludge~ with no gas production because of a leaking wood dome cover. 



17. Secaucus Municipal Plant~ Secaucus 
·i 

Mill Creek- Tributary Mile 1.0 

The Secaucus Municipal Plant is located on the easterly 
side of Koelle Boulevard approximately midway between Mill Ridge 
Road and Central Lane in the Town of Secaucus. The Plant and its 
appurtenant sewerage system is owned and operated by the munici­
pality. The location of the plant is shown on Exhibit No. 4~ Existing 
Sanitary Sewer Service Areas. 

The 1960 census indicated the population of Secaucus to 
be slightly over 12~ 000 persons residing in the more elevated 
portions of the Town immediately astride N. J. Route 3. It has been 
estimated that approximately 6~ 000 persons are presently served by 
this facility. Observation indicates the predominantly suburban 
character of development of this area. The relatively large portion 
of the Town's gross land area lying within the Meadowlands District 
is zoned for industry. The area north of Secaucus Road between 
County Road and Frozen Food Plaza has been developed industrially 
and the contiguous vacant areas have reportedly been receiving 
heavy pressure for further industrial development. 

The 1969 Secaucus municipal budget indicates appropri­
ations of $53, 014 for salaries and wages, and $20~ 000 for other 
expenses in connection with the operation of the municipal treatment 
plant and sewerage system. The revenues for these purposes are 
derived entirely from local property taxes with no separate sewer 
use charges imposed. 

According to municipal officials~ the Town has entered 
into a contract with their consulting engineers to design sewers for 
their presently developed but unsewered areas. The exact extent 
of the existing sewered area is not known but it is purported to be 
of the separate type~ with some evidence of excessive infiltration. 

40 

According to data from the files of the New Jersey State 
Health Department, the Secaucus Plant was constructed and placed 
in service as a secondary treatment facility in 1964. The Plant has 
a design capacity of 2. 25 mgd. 

Although occasional problems have been experienced in 
maintaining plant effluent quality, the plant appears to function at 
required levels of performance~ or somewhat better. No pollution 
abatement orders have been issued to the Town of Secaucus by the 
State Department of Health. 

State Health Department records indicate an average 
daily flow of 0. 65 mgd with normal maximum flow of approximately 
1. 5 mgd. The plant presently is operating at less than 30% of design 
capacity which allows for considerable flexibility in its operation. 
Peak flows of approximately 3. 0 mgd have been experienced, indica­
tive of the aforementioned infiltration. 

Although complete data is not available on industrial 
contributions, it is known from survey data of the Federal Water 
Pollution Control Administration that one metal finishing industry 
contributes from 0.1 mgd to 0.14 mgd of plating wastes. Pre­
treatment consisting of neutralization is afforded the plating wastes~ 
however, so that the wastes received in the municipal plant are 
characterized as predominantly domestic in nature. Since a signif­
icant portion of the Town's area is zoned for heavy industry, the 
nature of the sewage may tend to change as these industrial areas 
are developed and tie into the municipal system. Municipal officials 
report that the Town presently has no ordinance or regulation con­
trolling industrial waste discharge into the system. 



I 

CHlORINE 
CONTACT TANK 

t t 

I 
I 
f 
I 
I 
I 
I 

~ 

t 

1-

~ 

SECONOARY 
SETTLING 
TANKS 

I ; L---< 
' 

HIGH RAT£ 
TRICKLINO 
FILTERS---~ 

-

1 

-
~ f-

I 
~ 

Pli'IMARY .SeffLINO TA NKS 
with ,Pr~- oerofton unils 

PLANT CAPA-CITY-225MGO 

5Ll/OG£ 
DRYING 

BEDS 

EXHIBIT NO. 5 F 

SL.UOGE 
-----~ 
TO ./.AND r/LI. 

/ , 

STATE OF NEW JERSEY 

HACKENSACK MEADOWLANDS 
DEVELOPMENT COMMISSION 

FEASIBILITY REPORT-WATER POLLUTION CONTROL SYSTEMS 

SCHEMATIC FLOW DIAGRAM 
SECAUCUS MUNICIPAL PLANT 

FEBRUARY 1970 
JOHN J_ KASSNER a CO., INC. 

COIIIU lting EfiiU!Mrl 



The treatment process is shown in a schematic flow 
diagram on Exhibit No. 5F. Flow entering the plant successively 
flows through mechanically cleaned bar screens, grit chambers, 
barminutors, wet well and pumping station, three primary settling 
tanks with pre -aeration units, two high rate trickling filters., three 
secondary settling tanks and a chlorine contact tank. Plant effluent 
is discharged into Mill Creek. Secondary sludge is returned to the 
wet well. Primary sludge is pumped to two sludge digestion tanks, 
after which the digested sludge is elutriated and dried on open beds. 
Dried sludge is disposed of as land fill. A vacuum filter is available 
for use following sludge elutriation, but is not presently being used. 
The primary digester is heated and both digesters are equipped 
with a 11Pearth" gas recirculation system. Sludge gas is used for 
heating the primary digester. Chlorination equipment consists of 
two chlorinators, each having a capacity of 500 pounds of chlorine 
per day. The plant is also equipped with a laboratory capable of 
performing analyses for dissolved oxygen, BOD, suspended solids, 
suspended ash and chlorine residuals. Average chlorine feed rate 
is reported to be 60 pounds of chlorine per day. 

Because the pre sent average flow is low in comparison 
to the design capacity, the plant operates with two of the three 
primary tanks, one of the two high rate trickling filters and one of 
the three settling tanks normally in service. · Surveillance reports 
of plant operation by the New Jersey State Department of Health 
generally indicate that the plant is well operated and maintained. 

Results of analyses of samples taken by the State De­
partment of Health in September 1969 indicated BOD removal of 
89% with a final val'!-e of 20 ppm, suspended solids removal of 98% 
with a final value of 12 ppm and a chlorine residual 2. 5 ppm devel­
oped. At the same time, coliform counts of 90; 24, 000 +; 90 and 
230 MPN/100 ml were obtained. 

Although the plant is generally affording satisfactory 
treatment, due at least in part to operating at approximately 30% 
of design capacity, it is possible to improve the system by the cor­
rection of infiltration presently being received from the collection 
system. 

42 

18. North Bergen Municipal Plants 

Central Plant, Cromakill Creek- Tributary Mile 2. 2 
Northern Plant,. Bellmans Creek- Tributary Mile 1. 9 

The Township of North Bergen owns and operates three 
sewage treatment plants which treat the waste water generated from 
within its corporate limits,. as well as from the entire Town of Gutten­
berg and a small portion of Union City. 

The North Bergen Central Plant is located on the north 
side of 43rd Street and its site is bounded by 43rd Street on the south,. 
West Side Avenue on the west, the projection of 45th Street on the 
north and the right-of-way of the New York,. Susquehanna and Western 
Railroad on the east. The North Bergen Northern Plant is located on 
the south side of 91st Street and its site is bounded by 91st Street. on 
the north, Nolan Avenue on the east,. 89th Street on the south, and a 
line approximately 400 feet east of and parallel to the Erie-Lacka­
wanna Railroad on the west. The North Bergen Woodcliff Plant is 
located on the west side of River Road at the projection of 72nd Street. 
The Central and Northern Plants discharge their effluents into tribu­
taries of the Hackensack River while the W9odcliff Plant discharges 
directly into the Hudson River. 

The Central Plant serves the sewered area of the Town­
ship of North Bergen lying east of the Erie-Lackawanna Railroad and 
generally south and west 'of a district boundary line which extends 
southeasterly from the Railroad at 80th Street to Tonnelle Avenue at 
75th Street,. easterly to the intersection of J. F. Kennedy Memorial 
Boulevard and 75th Street,. and thence southerly along J. F. Kennedy 
Memorial Boulevard to the Township boundary at the Guttenberg Town 
line just north of 70th Street,. and includes that portion of Union City 
lying to the west of J. F. Kennedy Memorial Boulevard. The Wood­
cliff Plant · serves the entire Town of Guttenberg and that portion of 
the Township of North Bergen lying to the east of Bergenline Avenue. 
The Northern Plant serves the remaining sewered portion of the Town-



ship of North Bergen lying to the east of the Erie-Lackawanna Rail­
road. The locations of the three plants and their respective service 
areas are shown on Exhibit No. 4JI Existing Sanitary Sewer Service 
Areas. 

According to the 1960 CensusJI the population of North 
Bergen was 42JI 387 and the population of Guttenberg was 5JI 118. The 
Division of Economic Development of the New Jersey Department of 
Conservation and Economic Development has estimated the popula­
tions of North Bergen and Guttenberg to be 43, 840 and 5, 420 respec­
tively, as of July 1, 1968. In their 1966 preliminary reportJI the 
Public Health Service of the U. S. Department of Healt~ Education 
and Welfare estimated that approximately 30, 000 people were served 
by the Central Plant and approximately 15, 200 people were served by 
the Northern Plant. 

As determined by observationsJI the more elevated por­
tion of the Township appears to have been developed to near satura­
tionJI mostly with mixed residentialJI commercial and light industrial 
development. The entire area lying to the west of Tonnelle Avenue 
has been zoned for heavy industrial use, but this type of development 
has occurred principally to the east of the Erie-Lackawanna Railroad. 
The area lying to the west of the Railroad can be characterized as 
generally vacant and undeveloped marshland. 

The 1969 North Bergen municipal budget indicates ap­
propriations of $116JI 700 for salaries and wages, and $50,000 for 
other expenses in connection with the operation and maintenance of 
the three treatment facilities. According to municipal officialsJI the 
annual cost of maintaining and operating the Township's sanitary sew- . 
er system was approximately $33JI 000. 

In 1946, the Township entered into an agreement with 
the municipality of Union City which provided that sewerage and treat­
ment service would thenceforth be supplied by the Township of North 
Bergen for that portion of Union City lying to the west of J. F. Kennedy 
Memorial Boulevard. In consideration of these arrangementsJI Union 
City was to pay North Bergen the total sum of $75, 000 in annual in­
stallments over a 15 year period. 

43 

In 1957, North Bergen entered into an agreement with 
the Town of Guttenberg which provided that sewage treatment service 
for the Town of Guttenberg would be provided by North Bergen at the 
then proposed Woodcliff Plant. The agreement stipulates that Gutten­
berg pay North Bergen an annual service charge of $2. 70 per capita 
of the population of Guttenberg, as determined by the U. S. Census. 
Included in the agreement is a schedule which allows for an increase 
in the basic charge if the daily per capita flow to North Bergen is in 
excess of the 1957 to 1960 Guttenberg average per capita flow, and 
further contains a stipulation whereby the costs of any capital improve­
ments required to be made at the Woodcliff Plant by a higher author­
ity having jurisdiction would be shared by the two municipalities on a 
pro-rata basis according to the respective population of each munici­
pality being served by that facility. 

Additional information obtained from municipal officials 
indicates that the Township of North Bergen does not have a separate 
ordinance or code to control the character and strength of sewage 
[...]
the Authority, should be fully connected in 1971, as will be the 
municipality of Northvale. The municipalities of Demarest, Haworth, 
Norwood and River Vale are expected to join the Authority in 1972 



and Closter is expected to be fully connected at that time. Harring­
ton Park should be connected in 1973. 

The Authority service district includes an area of 
about 115 square miles containing a resident population of approxi­
mately 660, 000. At the time of this Report, the Authority was 
reported to be serving a tributary area of about 55 square miles 
and a population of approximately 480, 000 persons. 

In general, the developed area presently being served 
by the Authority is essentially residential in character and is typical 
of most of the development in the upper Hackensack Valley. Recent 
building trends have largely been in the direction of constructing 
high density multiple dwelling units in the more populated areas, 
with low density, single family units being constructed in the rela­
tively less developed northern communities. Nevertheless, there 
are several large areas, as well as some portions of several muni­
cipalities within the present service area, that have been developed 
with industrial and commercial establishments. Although most of 
the waste from this type of use is discharged into the Authority's 
facilities by means of municipal collecting systems, the Authority 
has entered into separate contracts with some of these contributors. 

Each sewage collection system tributary to the Auth­
ority's interceptor facilities is owned, operated and maintained by 
the respective individual municipality. These collection systems 
are of the separate sanitary sewer type except for those in 
Englewood Cliffs, Fort Lee, Hackensack, Ridgefield Park and 
Palisades Park which have combined sewerage systems, and 
Cliffside Park, a portion of whose system is of the combined sewer 
type. The first four of the above listed municipal systems are 
equipped with regulators which bypass excessive peak storm flows. 
Nevertheless, storm flows at the Plant reportedly exceed those 
that would normally be expected to occur from facilities entirely of 
the separate sanitary sewer type. Hackensack and Cliffside Park 
have applied for Federal aid in separating their combined sewers 
and the municipality of Dumont has applied for Federal aid in re­
constructing their existing sewerage system. The more recently 
installed sewerage systems are located in the municipalities of 

50 

Carlstadt, Cresskill, Emerson, Hillsdale, Moonachie, Paramus, 
Teterboro and Westwood. The more northerly communities joining 
the system will have new separate sewerage collection systems 
since they are presently being served by individual disposal systems. 

The Little Ferry Treatment Plant is fed by two major 
interceptor facilities. The Overpeck Trunk Sewer, constructed in 
1953 to serve the Overpeck Creek Valley and a portion of the area 
on the east side of the Hackensac~ River, enters the plant from the 
east after crossing beneath the Hackensack River as a 60 inch dia­
meter sewer. It reportedly has a permissible capacity of 57 mgd. 
The Stage n Trunk Sewer, constructed in 1960 to serve the Hacken­
sack River Valley enters the plant from the north as a 96 inch dia­
meter sewer. It reportedly has a permissible capacity of 185 mgd. 

Major Bergen County Sewer Authority Sewers in the 
immediate proximity of the Meadowlands include the Hasbrouck 
Heights Extension South~e~t 'Trut:J.k Sewer and the Fairview Exten­
sion of the Overpeck Trunk Sewer. 

The Hasbrouck Heights Extension Southwest Trunk 
Sewer discharges into the 96 inch diameter Stage IT Trunk Sewer as 
a 48 inch diameter pipe immediately north of the treatment plant 
site. This 48 inch diameter sewer extends in a generally south­
westerly direction through easements to the easterly terminus of 
Empire Boulevard and continues westerly in Empire Boulevard and 
Moonachie Avenue as a 48 inch diameter sewer to Commercial 
Avenue in the Borough of Carlstadt. It continues westerly in Moon­
achie Avenue as a 36 inch diameter sewer to a point immediately 
west of Berrys Creek. From this point, the sewer continues as a 
36 inch diameter pipe in a generally northerly direction, through 
easements generally parallel to Berrys Creek, to the former 
Hasbrouck Heights Municipal Treatment Plant. 

The upstream portion of the Fairview Extension of the 
Overpeck Trunk Sewer originates as a 21 inch diameter pipe at a 
point in Fairview Avenue approximately 7 5 feet east of Bellman 
Street. This sewer continues as a 21 inch diameter pipe for some 
350 feet northerly through easements to a point in Bellman Street 



SECONDARY 

Tl11ckt!!ned S/~t!! 
Pun1p1n9 51oli0n 
-,------------~ 

SECONDARY. 
5LUOt;£ 
PUN PING 
STATIONS. r ___ £0:_CE5S 5/.l/DGE ___ ..,.. ___ _ 

SETTLING ---
TANKS 

CHLORINE CONTACT TANK 

~n 

~ 
I 
I 
I 
I 

--
! ' 

--.---=-----.-iy 
.5ECONOARY ~· 

rt 
i ..... 

~ 
I 

I 
I 

' I 

~ ~lNG .. _J 

I 
I 
I 
I 

t~i.J'I 
I 
I 
t 
I 
I 

TANI<.5 

--

I 
I OUTFALL. ISEWE.R5 

l ~=~-
J.IACKENSACK RIVER 

RETURN SLUDGE CIIAN~ -
AERATION -

TANKS -----
RETURN 5L.UDGE CHANNEL. 

-l 
t,_ 
t 

-~ 
PRINARY SJ.UOGE 
PliHPIN6 STATION 

PLANT CAPACITY- 50MGO 

51 

EXHIBIT NO. 5 I 

_____ ..,. 
.SL.l/OGE 

DI.!SPOSAL 
BY 8ARt;II'VG 

TO 5EA. 

6
'E'N CNANBER .,._ 

TRUNk SEWERS 
~-

STATE OF NEW JERSEY 

HACKENSACK MEADOWLANDS 
DEVELOPMENT COMMISSION 

FEASIBILITY REPORT-WATER POLLUTION CONTROL SYSTEMS 

SCHEMATIC FLOW DIAGRAM 
BERGEN COUNTY 

SEWER AUTHORITY PLANT 
FEBRUARY 1970 
.IOHN J . KASSNER .. co. I INC. 

CCMiaultint EllginHr• 



where the sewer increases in diameter to 30 inches. The trunk 
continues in a generally northerly and westerly direction, changes 
direction several times, crosses into the Borough of Ridgefield and 
continues in an easement along the northerly side of Wolf Creek to 
a point on the westerly side of the Northern Railroad of New Jersey. 
The line continues in a northerly direction parallel to the railroad 
to the Corn Products Refining Company, skirting it to the south and 
west, and continues westerly along and in Hendricks Causeway to 
discharge into the 60 inch diameter Overpeck Trunk Sewer at 
Victoria Terrace. The Overpeck Trunk Sewer flows some 4, 000 
feet in a generally westerly direction, crosses under the Hackensack 
River and enters the plant. The interceptor sewers pertinent to the 
Report are shown, to the extent data was made available, on Appen­
dix D, Existing Sewerage Facilities. 

A feasibility report prepared by the Authority's consul­
ting engineers and submitted to the New Jersey State Department of 
Health states that the average flow to the present 50 mgd capacity 
Treatment Plant is approximately 48 mgd and is expected to exceed 
the present plant capacity by 1970. It further indicates that planning 
is under way for plant expansion to a capacity of 75 mgd which is 
expected to be adequate up to the year 1982. 

Population data compiled in connection with the studies 
for expansion of the Authority plant indicate that the present 
residential population served by the plant is 511, 100 and with the 
population of areas presently under negotiation to enter into service 
contracts with the Authority, the residential population served will 
soon become 552, 400. Of the present plant flow, it is estimated 
that approximately 11% of the total flow is received from industrial 
and commercial sources. It is also reported that peak flows to the 
plant from 1961 through 1968 were from 270% to 440% of actual 
average flows, and up to 350% of the design flow of 50 mgd. In 
anticipation of high peak flows to the plant, present facilities include 
provision for bypassing flows which exceed 250% of average design 
flow. Measurements of storm flow bypassing during the 5 year 
period from June 1964 through July 1969 reportedly indicate that 

52 

bypass flow was less than 0. 3% of total flow during that period, and 
that the bypassing took place in five separate occurrences during 
the period. 

Characteristics of the plant inflow sewage are reported 
to have averaged approximately 211 ppm BOD and approximately 
292 ppm suspended solids through 1968. In view of the anticipated 
extensions of the Authority service area into the predominantly 
residential northern valley of the Hackensack River basin, the in­
fluent sewage is expected to contain somewhat lower BOD and sus­
pended solids in the future. The industrial wastes component of the 
influent sewage has apparently not created unusual problems in the 
treatment process. 

The plant presently occupies about 15 acres of a total 
of approximately 74 acres owned by the Authority at the plant site. 
The areas immediately surrounding the plant property are at present 
largely undeveloped. 

A schematic flow diagram for the plant is shown on 
Exhibit No. 51. As indicated on the flow diagram, incoming sewage 
is carried to the plant in 96 and 60 inch diameter interceptor sewers 
which enter the plant screening chambers. Two mechanically 
cleaned bar screens with a total capacity of 60 mgd remove large 
debris for protection of the raw sewage pumps. Sewage then enters 
the wet well beneath the pump and blower house and is lifted approxi­
mately thirty-five feet from the wet well to the grit collectors. 
Present pumping capacity, with one of the larger units considered 
to be out of service, is 150 mgd. Flows in excess of 125 mgd (250% 
of average design flow) are bypassed through a bypass structure on 
the pump discharge channel. 

Grit removal and washing of the grit is accomplished 
in one 35 ft. diameter unit rated at 50 mgd and in a second 45 ft. 
diameter unit rated at 75 mgd. Disposal of grit removed from the 
sewage is by burial at the treatment plant site. 



From the grit collectors, sewage enters the primary 
settling tanks. There are eight settling tanks providing a total 
surface area of 26, 300 square feet. The tanks are equipped with 
longitudinal and cross sludge collectors and skimming facilities. 
Two primary sludge pumping stations, each contiguous to one 
battery of four primary settling tanks, normally transit primary 
sludge to the sludge thickeners or, if necessary, directly to the 
sludge digesters. 

After primary settling, sewage flow then enters the 
aeration tanks which are comprised of six units with a total volume 
of 837, 000 cubic feet. Biological treatment is accomplished here 
by a contact-stabilization and step-aeration process. Under normal 
conditions of operation, four or five of the tanks are used for contact 
stabilization or re -aeration of returned sludge and the remaining 
tanks for aeration of mixed liquor. 

Following the· aeration tanks, sewage enters the 
secondary settling tanks, eight in number, which provide a total 
area of 50, 600 square feet. The tanks are equipped with longitudi­
nal and cross sludge collectors and skimming equipment. Two 
secondary sludge pumping stations, one for each battery of four 
settling tanks, pump return sludge at a 25% return rate to the aera­
tion tanks. Excess sludge is pumped to the sludge thickeners or, 
if necessary, may also be returned to the plant inlet. 

Following chlorination after secondary settling, sew­
age passes through two chlorine contact tanks, one for each group 
of four secondary settling tanks, and is then conducted to the 
Hackensack River by two 72 inch outfall sewers, one from each 
chlorine contact tank. Total chlorine contact tank volume is 108, 000 

53 

cubic feet. Each outfall sewer is provided with a foam trap which 
is designed to recycle foam to the plant and prevent its accumulation 
on the surface of the Hackensack River. Chlorination is performed 
by two automatic proportional feed chlorinators, each rated zero to 
6, 000 pounds and one chlorine evaporator rated 8, 000 pounds per 
day. Chlorinators are automatically paced, based upon total plant 
flow as measured by Parshall flumes. Chlorination capacity, based 
upon design average flow of 50 mgd, is 38 ppm. Chlorination is 
presently performed from May 15th through October 15th of each 
year. 

The sludge thickeners, which receive primary and ex­
cess secondary sludge, consist of two 65 foot diameter units having 
a total surface area of 6, 630 square feet. Elutriation and manual 
screening of the sludge, the latter having been installed as an in­
novation during plant operation, are employed at the inlet to the 
sludge thickeners. It is reported that approximately 40% more 
screenings than removed by the raw sewage bar screens are thus 
obtained from the sludge and these screenings are also buried on­
site. A thickened sludge pumping station contiguous to the sludge 
thickeners transports sludge averaging 5% to 8% solids to the four 
sludge digestion tanks. 

The digesters are each equipped with a floating cover 
and gas recirculation equipment. Total volume of the four digesters 
is 643, 000 cubic feet. Initially, sludge disposal was accomplished 
by lagooning in an area adjacent to the treatment plant. However, 
in May of 1967, lagooning was abandoned and disposal of sludge by 
barging and dumping at sea was commenced and is practiced to date. 
Permanent facilities for maintaining the barging operations are 
presently under construction to replace the temporary facilities 



pressed into service in 1967. The permanent facilities will consist 
of two 100 foot diameter sludge storage tanks with a total volume of 
334, 000 cubic feet, a sludge pumping station and barge docking 
facilities suitable for a 6, 000 ton sludge barge. The Authority ex­
pects that these new barging facilities will be adequate for a plant 
flow of 75 mgd. 

It may be noted that the present secondary treatment 
process consisting of a contact-stabilization type of activated sludge 
with step-aeration was developed by in-plant experimentation prior 
to expansion of the plant to its present 50 mgd capacity. The initial 
treatment process employed in the initial 20 mgd plant was one of 
the conventional activated sludge type. 

An inspection of the treatment plant in November 1969 
indicated that the plant is generally well run and maintained. Pro­
cess control appears to be closely maintained through the use of 
adequate plant laboratory facilities. 

From plant operating data contained in their consulting 

engineer's feasibility report on the proposed plant expansion to 7 5 
mgd, it is noted that BOD of the plant effluent, during the period 
from January 1966 through July 1969, was an average of 28 ppm, 
with a monthly high of 43 ppm {in 1968) and a low of 15 ppm (in 1966). 
BOD values of 40 ppm were reported for three months consecutively 
during this period. Similarly, plant effluent suspended solids 
averaged 32 ppm during the same period, with a monthly high of 48 
ppm (in 1967) and a low of 20 ppm (in 1966). No pollution abatement 
orders have been issued to the Authority by the New Jersey State 
Department of Health for inadequate treatment or other cause. 

54 

The proposed plant expansion to a 75 mgd capacity 
was proposed as a two stage construction program, the first stage 
of which would increase plant capacity to 62. 5 mgd, the estimated 
requirement for the year 197 2, and the second stage would accom­
plish the final planned increase to a capacity of 7 5 mgd. The first 
stage of construction would consist generally of an increase in raw 
sewage pumping capacity within the .existing pump house to 230 mgd 
and the addition of four secondary settling tanks, a secondary sludge 
pumping station, chlorination facilities, a chlorine contact tank, an 
outfall sewer with foam trap., two sludge thickeners, a thickened 
sludge pumping station and miscellaneous improvements. The 
second stage of construction would consist of the addition of a screen 
chamber, a pump house providing additional capacity of 180 mgd or 
a total firm capacity of 300 mgd with the largest pump in each pump 
house out of service, a primary sludge pumping station, a blower 
house, a grit collector, four primary settling tanks and four aera­
tion tanks. 

The new plant units would generally be of the same 
type and size as existing plant units, and would be designed to treat 
an average flow of 25 mgd and be hydraulically capable of handling 
at least 250% of design flow. It is proposed that peak flows in ex­
cess of 250o/o of design flow continue to be bypassed to the Hackensack 
River. The average domestic sewage flow rate which was used for 
estimating design flows is 100 gallons per capita per day based on 
records of plant flows to date. The average commercial and indus­
trial flow rate is estimated at 2, 500 gallons per acre per day. 



20. Public Service Electric and Gas Company. 
Bergen Generating Station. Ridgefield 

Hackensack River -Mile 13.4 

The Bergen Generating Station is located on a promontory 
southeast from the confluence of Overpeck Creek and the Hackensack 
River. at the foot of Victoria Terrace. 

Most of the station facilities are located to the west of the 
New Jersey Turnpike and to the east of the New York. Susquehanna 
and Western Railroad. In their 1966 preliminary report. the Public 
Health Service of the Department of Health. Education and Welfare 
stated that this facility had a rated capacity of 600, 000 kilowatts. 

A review of the records of the New Jersey State Depart­
ment of Health indicates that waste water treatment consists of ap­
proximately the same process as was heretofore described in detail 
for the Hudson Generating Station of the Public Service Electric and 
Gas Company in Jersey City. The Bergen Generating Station employs 
pH adjustment and some incidental settling in a waste water basin for 
the basic treatment process. with no chlorination provided. There is 
no indication that aeration for mixing purposes is employed as it is at 
the Hudson Generating Station. 

It appears that the same basic types of wastes are produced 
at the Bergen Generating Station as at the Hudson Generating Station. 
these being acid and alkaline in nature. The greater portion of the 
flow from the Bergen Generating Station is also comprised of cooling 
water which in this case is taken from Overpeck Creek and discharged 
into the Hackensack River at a point downstream from its confluence 
with Overpeck Creek. This discharge constitutes a potential source 
of thermal pollution of the river. The quantity of cooling water dis-

55 

charged has been estimated to be approximately 600 mg~. including 
approximately 0. 15 mgd of acid and alkaline wastes. With reference 
to the effect of the discharge of cooling water from this plant. the 
aforementioned Public Health Service Report indicated that the water 
in the Hackensack River in the immediate area of the outfall was 
raised in temperature from 4 to 7 degrees centigrade and that higher 
temperatures than that of normal river water persist for a distanc_e 
of approximately 1. 5 miles upstream and downstream from the poi~t 
of discharge. No effects were noted due to the discharge of the acid 
waste. 

Although no formal pollution abatement orders have been 
issued to this facility by the New Jersey State Department of Health. 
the Department's records indicate that the Bergen Generating Station 
has received notice of deficiencies in the plant effluent waters con­
sisting of excessive COD. suspended solids. settleable solids and 
turbidity. Departmental surveillance records indicate a generally 
satisfactory level of plant maintenance. 

c. Other Sources of Pollution 

1. Industrial~ Commercial and Municipal 

The New Jersey State Department of Health. in its con­
tinuing efforts to upgrade and maintain the water quality of the streams 
of the State. has extended its inspection and surveillance procedures 
in the Hackensack River watershed to include some of the industrial 
establishments not heretofore made subject to inspection. 

Bergen County. through its engineering staff and its 